Massey Ferguson

33/ 33KTRACTOR 690152
TABLE OF CONTENT Page00-00
Page Title Page Number
CYLINDER BLOCK, TIMING GEAR COWVER, BLOCK HEATER 4
CRAMNKSHAFT, MAIN BEARINGS, FLYWHEEL (GAS, KEROSENE) B
CYLINDER HEAD, WALVES, CAMSHAFT (GAS, KEROSENE) 8
SLEEVES, PISTONS, RINGS, PINS AND CONNECTING RODS 12
EMGINE GASKETS 4ND SEALS (GAS, KERDSENE) 14
OIL PUMP, OIL PAN, BAYONETTE GAUGE (GAS, KEROSENE) 16
OIL FILTER, PRESSURE GAUGE AND LINES (GAS, KEROSENE) 18
WATER PUMP, FAN AND STARTING CRANK (GAS, KERDSENE) 20
RADIATOR AND ATTACHING PARTS, THERMOSTAT (GAS, KERDSENE) 22
RADIATOR SHUTTERS AND CONTROLS (KEROSEME) 24
GOVERMOR, THROTTLE AND CONTROLS, CHOKE (GAS, KEROSEME) 26
MAMNIFOLD, MUFFLER, AIR. CLEANER (GAS, KEROSENE) 28
FUEL TANK AND SUPPORTS, FUEL STRAIMER AMND LINES (GAS) 30
FUEL TANKS AND SUPPORTS, FUEL STRAIMER. AMD LINES THREE WAY 32
CARBURETER (GAS) 34
CARBURETER (LOW GRADE) 36
INSTRUMENT PAMNEL AND INSTRUMENTS (GAS, KEROSEME) 38
IGNITION, CABLES AND WIRES, HOUR METER (GAS, KEROSEME) 40
DISTRIBUTOR (GAS) 42
DISTRIBUTOR (LOW GRADE) 44
GEMERATOR AND WOLTAGE REGULATOR (GAS, KEROSENE) 45
STARTER (GAS, KEROSEME) 48
LIGHTING EQUIPMENT (GAS, KEROSENME) 50
LIGHTING EQUIPMENT (LAMPS) (GAS, KEROSENE) 52
FROMT AXLE AND SUPPORT, SPIMNDLES, TIE ROD (STANDARD) 54
FROMNT AXLE AND SUPPORT, SPINDLES, TIE ROD (STANDARD)(GAS) 56
FROMNT AXLE AND SUPPORT (ROW CROP) (GAS, KEROSENE) 58
FROMT AXLE AND SUPPORT, SPINDLES, TIE ROD (GAS, KEROSENE) &0
FROMT AXLE AND SUPPORT, SPIMNDLES, TIE ROD (GAS, KEROSENE) 62
FROMT AXLE AND SUPPORT, SPIMDLES, TIE ROD (GAS, KERDSENE) G4
FROMNT AXLE, SUPPORT, SPINDLES, TIE ROD (ADJUSTABLE HI-ARCH) 66
STEERING GEAR (STANDARD) (USED TRACTOR NO. 9585 AND UP) 68
STEERING GEAR (STAMNDARD) 70
STEERING GEAR (ROW CROP) (USED TRACTOR S/M 11457 AND UF) 72
STEERING GEAR (ROW CROP) 74
STEERING GEAR (HI-ARCH) 76
STEERING GEAR (HI-&RCH) 78
STEERING GEAR (SINGLE FROMNT WHEEL) a0
STEERING GEAR (SINGLE FROMNT WHEEL) 82
TRANSMISSION CASE AND FRAME (GAS, KEROSENE) 84
CLUTCH AND CLUTCH SHAFT (GAS, KEROSEME) 86
CLUTCH HOUSING AND CONTROL (GAS, KEROSENE) 88
TRANSMISSION (GAS, KEROSEME) a0
POWER TAKE-OFF, DRIVE, BELT PULEY DRIVE (GAS, KEROSENE) g2
TRANSMISSION COVER AND CONTROLS (GAS, KEROSEME) 94
CLUTCH AND CLUTCH CONTROLS (LIVE P.T.0.) (GAS, KEROSENE) 96
DIFFERENTIAL (LIVE P.T.O.) (GAS, KEROSENE) g8
DIFFERENTIAL (REGULAR P.T.0.) (GAS, KEROSENE) 100
REAR AXLES AMD MASTER GEARS (STANDARD) (GAS, KERDSENE) 102
BRAKES (LIVE P.T.0.) (GAS, KEROSENE) 104



Massey Ferguson

33 /33K TRACTOR

690152

TABLE OF CONTENT
BRAKES (REGULAR P.T.0.) (GAS, KEROSENE)

WHEELS, FRONT (RUBBER TIRE) STANDARD AND HI-ARCH

WHEELS (REAR) (RUBBER TIRE) STANDARD (FOR 13 X 30 TIRE)
WHEELS (FRONT) (STEEL) (STANDARD AND HI-ARCH)(GAS, KEROSENE)
WHEELS (REAR) (STEEL) STANDARD

HOOD, RADIATOR GRILLE AND SUPPORT, DECALS

SEAT (GAS, KEROSENE)

DRAWEBAR (GAS, KEROSENE)

POWER. TAKE-OFF, TOOL BOX AND TOOLS (GAS, KEROSENE)
HITCH-ALL (GAS, KEROSENE)

106
108
110
112
114
116
118
120
122
124

Page00-00



33 /33K TRACTOR

CYLINDER BLOCK, TIMING GEAR COVER, BLOCK HEATER

D416-1

2

YL

4
@’/

13

Page 4

Ref 4



Massey Ferguson

33 /33K TRACTOR

690152

CYLINDER BLOCK, TIMING GEAR COVER, BLOCK HEATER
ltem Part Number Qty Description

N

O©CooNOOH~

13
14
15
16
17
18
19
25
26
27
28
35
36
37
38

45
46
47

49

1005844M91

14708X
1003010M1
2410X
1000148M1
15354A
17058A
1005846M1
22596X
1005906M91
17627A
760137M1
16863X
1005908M1
1005909M1
760028M1
1005065M91
760432M2
1005067M1
1005068M1
15227X
2760X
22726X
22727X

680248
766734M1
766736M1
766733M1
766735M1

—_

B T T I G U U Wy |\, [ Gt W G U G G G g = G 6 ) |

AR

AR
AR

NN = =

(GAS, KEROSENE)

Block Assembly, Clylinder (Incl. All Studs, Plugs And Main Bearings Caps, Less Main Bearings And
Sleeves)

Plug, Cylinder (2" Expansion)

Plug, Heater Hole (1-5/8" Cup Type)
Plug, Cylinder (1/4" Pipe, Ext. Hd.)

Plug (1/4" P.T. Sckt. Hd.)

Cover, Flywheel Pointer

Felt, Pointer Cover

Pointer, Flywheel

Plug, Governor Less Boss (1/8" Sqg. Hd.)
Cover Assembly, Timing Gear

Seal, Oil (2-3/8 x 3-3/8 x 15/32")

Spring, Governor Bumper

Rivet, Bumper Spring (1/8 x 7/16" Rd. Hd.)
Gasket, Timing Gear Cover, Long
Gasket, Timing Gear Cover, Short
Dowel, Timing Gear Cover

Cover Assembly, Oil Filler

Gasket, Oil Filler Cover

Cap, Oil Filler

Gasket, Oil Filler Cap

Bolt (1/4 x 5/8" NC, Hex.)

Washer (1/4" Lock)

Bolt Assembly (3/8 x 5/8" NC, Hex.)

Bolt Assembly (3/8 x 1" NC, Hex.)

BLOCK HEATER (SPECIAL EQUIPMENT)
Heater Assembly

Gasket, Heater

Bolt (1/4" NF, Special)

Washer (9/32 x 3/8 x 1/16" Copper Asbestos)
Nut (1/4" NF, Special)

Page4



33 /33K TRACTOR

CRANKSHAFT, MAIN BEARINGS, FLYWHEEL

Page 6

Ref 6




Massey Ferguson

33/ 33KTRACTOR 690152
CRANKSHAFT, MAIN BEARINGS, FLYWHEEL (GAS, KEROSENE) Page6
ltem Part Number Qty Description
1 841028M91 1 Crankshaft And Insert Kit (Incl. 1-1005880M1 Crankshaft, 1-17627A Front Qil Seal, 1-1005882M1 Rear
Oil Seal, 1-1005883M1 Rear Gasket, 1-841029M91 Main Insert Kit And 1-841024M91 Connecting Rod
Insert Kit)
2 1005880M1 1 Crankshaft (Order 841028M91)
3 1005881M1 1 Washer, Oil Throw-off
4 1005885M1 1 Gear, Crankshaft Timing (See Item #50)
5 760426M1 1 Key, Timing Gear
6 1005943M1 1 Pulley, Fan Drive
7 760412M1 1 Jaw, Crankshaft Starting
8 760413M1 1 Washer, Starting Jaw
9 1008938M1 1 Seal, Oil, Rear (4-1/2 x 5-1/4 x 7/16")
10 1005884M1 1 Retainer, Rear Oil Seal
11 1005883M1 1 Gasket, Retainer
12 21216A 7 Screw Assembly, Oil Seal (5/16 x 3/4" NC, Hex.)
13 760402M1 2 Dowel (1/4 x 15/32")
18 1005898M91 1 Insert Assembly, Front Crankshaft Bearing (See ltem #42)
19 1005901M91 1 Insert Assembly, Center Crankshaft Bearing (See ltem #42)
20 1005903M91 1 Insert Assembly, Rear Crankshaft Bearing (See ltem #42)
21 1005847M1 1 Cap, Front Main Bearing
22 1005848M1 1 Cap, Center Main Bearing
23 1005849M1 1 Cap, Rear Main Baring
24 17170A 1 Dowel, Ring, Front Bearing Cap
25 760402M1 3 Dowel (1/4 x 15/32")
26 761533M1 2 Bolt, Front Brg. Cap (Also Holds Qil Pump) (9/16 x 4-1/2" NC, Hex.)
27 760398M1 4 Bolt, Center And Rear Bearing Caps (9/16 x 3" NC, Hex.)
28 1007519M1 6 Washer, Bearing Cap Bolts (19/32 x 1 x 3/16")
29 17862A 3 Wire, Lock, Bearing Cap Bolts
34 1005944M91 1 Flywheel Assembly
35 760020M1 1 Gear, Flywheel Starter Ring
37 1005946M1 6 Bolt, Flywheel (3/8 x 1-3/4" NF, Hex.)
38 2762X 6 Washer (3/8" Lock)
42 841029M91 AR Insert Kit, Crankshaft Bearing (Std.)
1005898M91 1 Insert Assembly, Front
1005901M91 1 Insert Assembly, Center
1005903M91 1 Insert Assembly, Rear
42 841030M91 AR Insert Kit, Crankshaft Bearing (-.002")
1005997M91 1 Insert Assembly, Front
1006000M91 1 Insert Assembly, Center
1006002M91 1 Insert Assembly, Rear
42 841031M91 AR Insert Kit, Crankshaft Bearing (-.020")
1006005M91 1 Insert Assembly, Front
1006008M91 1 Insert Assembly, Center
1006010M91 1 Insert Assembly, Rear
42 841032M91 AR Insert Kit, Crankshaft Bearing (-.040")
1006013M91 1 Insert Assembly, Front
1006016M91 1 Insert Assembly, Center
1006018M91 1 Insert Assembly, Rear
50 1005886M1 AR (A) Gear, Crankshaft Timing, -.001", Marked 1
1005887M1 AR (A) Gear, Crankshaft Timing, -.002", Marked 2
1005888M1 AR (A) Gear, Crankshaft Timing, -.003", Marked 3
1005889M1 AR (A) Gear, Crankshaft Timing, - .004", Marked 4
1005890M1 AR (A) Gear, Crankshaft Timing, -.005", Marked 5
1005891M1 AR (A) Gear, Crankshaft Timing, -.006" Marked 6
1005892M1 AR (A) Gear, Crankshaft Timing, +.001", Marked 1
1005893M1 AR (A) Gear, Crankshaft Timing, +.002", Marked 2
1005894M1 AR (A) Gear, Crankshaft Timing, +.003", Marked 3
1005895M1 AR (A) Gear, Crankshaft Timing, +.004", Marked 4
1005896M1 AR (A) Gear, Crankshaft Timing, +.005", Marked 5
1005897M1 AR

(A) Gear, Crankshaft Timing, +.006", Marked 6

(A) - Undersize And Oversize Are
Furnished On Special Order When Needed
To Obtain Quiet Gear Operation.



